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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

1. System Information and Requirements

Report copies and other information not contained in this report are held by either the product engineer or
in an identified file at the Global Product Compliance Laboratory in Murray-Hill, NJ.

Equipment Under Test (EUT): AHCF AirScale RRH 4T4R B5 200W

FCCID: VBNAHCF-01
Serial Number: 6Q201003935
Hardware Version: 475313A.101
Software Version: SBTS20B (LTE)
SBTS21B (5G)
Frequency Range: 869-894MHz
GPCL Project Number: 2023-0054
Applicant Nokia Solutions and Networks US LLC

3201 Olympus Blvd
Dallas, Texas 75019
Steve Mitchell

Manufacturer: NOKIA SOLUTIONS AND NETWORKS QY
KARAKAARI 7, FI-02610 ESPOO
FINLAND

Test Requirement(s): Title 47 CFR Parts 2 and 22

Test Standards: Refer to Section 1.5.1

Measurement Procedure(s): Refer to Section 1.5.2

Test Date(s): 6/10/2020-9/21/2021

Test Performed By: Nokia

Global Product Compliance Laboratory
600-700 Mountain Ave.

P.O.Box 636

Murray Hill, NJ 07974-0636

Test Site Number: US5302

Product Engineer(s): Ron Remy
Lead Engineer: Nilesh Patel
Test Engineer (s): Nilesh Patel, Jaideep Yadav

Test Results: The EUT, as testedmet the above listed Test Requirements. The decision rule employed

is binary (Pass/Fail) based on the measured values without accounting for Measurement Uncertainty or
any Guard Band. The measured values obtained during testing were compared to a value given in the
referenced regulation or normative standard. Report copies and other information not contained in this
report are held by either the product engineer or in an identified file at the Global Product Compliance
Laboratory in New Providence, NJ.
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

1.1 Introduction

This Conformity test report applies to the AHCF AirScale RRH 4T4R B5 200W, hereinafter referred to as the
Equipment Under Test (EUT).

The Nokia AHCF AirScale RRH 4T4R B5 200W (RRH) (hereinafter referred to as “AHCF”) is a higher power RRH
operating under the regulations of FCC Part 22 - Cellular Telephone Systems Operating in Band 5, 869-894
MHz. The AHCF supports 5G-NR and Long Term Evolution - Frequency Division Duplex (LTE FDD) technology,
4 MIMO ports configured for 2x60W + 2x40W or 4x40 MIMO. The AHCF also supports single and multiple
carriers, with combinations of LTE + NBloT (Guardband and Inband), NBloT Standalone, and 5G-NR, as well as
single and multiple carrier operations.

LTE and 5G-NR carrier tested configurations are as follows:

® 200kHz - Standalone NB-loT

¢ 1.4 MHz - Single LTE carrier

® 3 MHz - Single LTE carrier

¢ 5 MHz - Single LTE carrier, 5 MHz LTE + NB-loT Standalone, 5+5 MHz LTE + NB-loT Standalone
® 10 MHz - Single LTE carrier, 10 MHz LTE with NB-loT Inband or NB-loT Guardband

® 5 MHz - Single 5G-NR carrier

® 10 MHz - Single 5G-NR carrier

RF Conducted testing was performed at the antenna port for two power levels 60W (TX1 and TX3) and at
40W (TX2 and TX4) for all four ports.

1.2 Purpose and Scope

The purpose of this document is to provide the testing data required for qualifying the EUT in compliance with
FCC Parts 2 and 22, per requirements for Class |l permissive changes certification, measured in accordance
with the procedures set out in Section 2.1033 (c) (14) of the Rules.
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Title 47 Code of Federal Regulations Test Report

1.3 EUT Details

1.3.1 Specifications

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

LTE& NB-loT
Specification Items Description
Radio Access Technology LTE, NB loT
Duplex Mode FDD

Modulation Typels)

QPSK, 16QAM, 64QAM, 256QAM

Channel Bandwidth

200 kHz, 1.4/3/5/10MHz

Number of Tx Ports per Unit 4
MIMO Yes
Max Conducted Power 2x47.8dBm (60W)+ 2 x46 dBm (40 W) or 4 x 46 dBm (40 W)
Max Number of Carriers per Port 3
Deployment Environment Outdoor

Environment Temperature Range

-40°Cto 55°C

Power Source

Voltage Ranges (VDC)

Minimum Nominal Maximum
-40.0 -48.0 -57.0
Antenna Detachable Directional Panel
5G-NR
Specification Items Description
Radio Access Technology LTE, 5G-NR
Duplex Mode FDD
Modulation Typel(s) QPSK, 16QAM, 64QAM, 256QAM
Channel Bandwidth 5,10 MHz
Number of Tx Ports per Unit 4
MIMO Yes
Max Conducted Power 2 X 47.8dBm (60 W) + 2 x 46.0dBm (40 W) or 4 x 46.0 dBm (40 W)
Max Number of Carriers per Port 4
Deployment Environment Outdoor

Environment Temperature Range

-40°Cto 55 °C

Power Source

Voltage Ranges (VDC)

Minimum Nominal Maximum
-40.0 -48.0 -57.0
Antenna Detachable Directional Panel
Maxi Antenna Gain Allowed for Urban (dBi) 6.13 dBi
Maxi Antenna Gain Allowed for non-Urban (dBi) 9.15 dBi
NOKIA —Public Page 6 of 71
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Report No.: TR-2023-0054-FCC2-22
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1.3.2 Photographs

Serial Number
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Title 47 Code of Federal Regulations Test Report

1.4 Test Requirements

Global Product Compliance Laboratory

Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Each required measurement is listed below:

47 CFR FCC Sections Description of Tests Test Required
2.1046 RF Power Output Yes
2.1047 Modulation Characteristics Yes
2.1049 (a) Occupied Bandwidth Yes

(b) Out-of-Band Emissions
2.1051 Conducted Out-of-Band Emissions Yes
Spurious Emissions at Antenna Terminals
2.1053,22.917 Field Strength of Spurious Radiation Yes

1.5 Standards & Procedures

1.5.1 Standards

e Title 47 Code of Federal Regulations, Federal Communications Commission Part 2.
e Title 47 Code of Federal Regulations, Federal Communications Commission Part 22.
e FCCKDB 971168 D01 Power Measurement License Digital Systems v03r01 April 9, 2018.

e FCCKDB 662911 DO1 Multiple Transmitter Output v02r01 Oct 2013.

e ANSI C63.26 (2015), American National Standard for Compliance Testing of Transmitters Used in
Licensed Radio Services

e ANSI C63.4 (2014) entitled: “American National Standard for Methods of Measurement of Radio-
Noise Emissions from Low Voltage Electrical and Electronic Equipment in the Range of 9kHz to

40 GHz.

1.5.2 Procedures

e FCC-IC-OB - GPCL Power Measurement, Occupied Bandwidth & Modulation Test Procedure 6-20-

2019

e FCC-IC-SE - GPCL Spurious Emissions Test Procedure 6-20-2019

NOKIA —Public
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Title 47 Code of Federal Regulations Test Report

1.5.3 MEASUREMENT UNCERTAINTY

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

The results of the calculations to estimate uncertainties for the several test methods and standards are
shown in the Table below. These are the worst-case values.

Worst-Case Estimated Measurement Uncertainties

Frequency Expanded
Standard, Method or Procedure Condition Uncertainty
MHz
(k=2)
a. Classical Emissions, (e.g., ANSI | Conducted Emissions 0.009 - 30 +3.5dB
C63.4, CISPR 11, 14, 22, etc,
using ESHS 30,
Radiated Emissions 30 MHz-200MHz H +5.1dB
(AR-6 Semi-Anechoic 30 MHz -200 MHz V +5.1dB
Chamber) 200 MHz -1000 MHz H +4.7 dB
200 MHz -1000 MHz V +4.7 dB
1 GHz - 18 GHz +3.3dB
Signal Expanded Uncertainty
Antenna Port Test Bandwidth Frequency Range (k=2), Amplitude
10 Hz 9 kHz to 20 MHz
Occupied Bandwidth, Edge of Band, 100 Hz 20 MHz to 1 GHz 178 dB
Conducted Spurious Emissions | 10 kHzto 1 MHz | 1 GHz to 10 GHz '
TMHz 10 GHz to 40 GHz:
RF Power 10 Hz to 20 MHz | 50 MHz to 18 GHz 0.5 dB

NOKIA —Public
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

1.6 Executive Summary

Requirement Description Result
47 CFR FCC Parts 2 and 22

2.1046 RF Power Output
Peak to Average Power Ratio COMPLIES

2.1047 Modulation Characteristics COMPLIES

2.1049 (a) Occupied Bandwidth COMPLIES
(b) Edge of Band Emissions

2.1051 Spurious Emissions at Antenna COMPLIES
Terminals

2.1053,22.917 Field Strength of Spurious Radiation COMPLIES

1. COMPLIES - Passed all applicable tests.
2. N/A -Not Applicable.
3. NT - Not Tested.

1.7 Test Configuration for all Antenna Port Measurements.

PC for MXA
and
RF switch Control

RF Switch I

Equipment Under Test
(EUT)

L — ’
MXA Signal Analyzer  Attenuators

NOKIA —Public

Page 10 of 71



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

2. FCC Section 2.1046 - RF Power Output

2.1 RF Power Output

This test is a measurement of the total RF power level transmitted at the antenna-transmitting terminal. The
product was configured for test as shown in section above and allowed to warm up and stabilize per KDB
971168 D01 and ANSI C63.26. The product is rated for 40 W (46 dBm +/- 2.0 dBm) or 60W (47.8 dBm +/- 2.0
dBm) per port for each of the four transmit ports.

Power measurements were made with an MXA Signal Analyzer.

2.1.1 LTE 40W & 60W Results

Bandwidth (MHz) Power Port Center Frequency | Channel Power
(W) (MHz) (dBm)
60 TX1 885 48.10
14 40 TX2 885 46.10
60 TX3 885 47.84
40 TX4 885 46.21
Summed Output Power 53.18
60 TX1 888.5 47.90
3 40 TX2 888.5 46.11
60 TX3 888.5 47.77
40 TX4 888.5 46.33
Summed Output Power 53.12
60 TX1 887.5 48.16
5 40 Tx2 887.5 46.33
60 TX3 887.5 47.95
40 TX4 887.5 46.33
Summed Output Power 53.30
60 X1 885 47.96
10 40 TX2 885 45.97
60 TX3 885 47.75
40 TX4 885 46.16
Summed Output Power 53.16
60 X1 885 48.15
10 40 TX2 885 46.23
(NB-loT Guardband) 60 TX3 885 47.97
40 TX4 885 46.36
Summed Output Power 53.29
60 X1 874 47.94
10 40 TX2 874 46.01
(NB-1oT Inband) 60 TX3 874 47.70
40 TX4 874 46.14
Summed Output Power 53.06
60 TX1 871 + 893 47.52
40 TX2 871 + 893 45.50
5+0.2
60 TX3 871 + 893 47.29
40 TX4 871 + 893 45.63
Summed Output Power 52.60
60 TX1 871 + 876 + 893 46.25
40 TX2 871 + 876 + 893 44.98
5+5+0.2
60 TX3 871 + 876 + 893 45.98
40 TX4 871 + 876 + 893 45.06
Summed Output Power 51.62
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2.1.2 5G-NR 40W, 4TX Results

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

1-Carrier - 40W, 4TX

Signal BW - 5 MHz

Signal BW - 10 MHz

Test Model 3.1 Test Model 3.1a Test Model 3.1 Test Model 3.1a Test Model 3.1
Modulation 64QAM Modulation 256QAM Modulation 64QAM Modulation 256QAM .
Modulation 64QAM
Channel Frequency Channel Frequency Channel Frequency Channel Frequency Channel Frequency 874MHz
871.5MHz 877.5MHz 882.5MHz 887.5MHz
TX Port (dBm) TX Port (dBm) TX Port (dBm) TX Port (dBm) TX Port (dBm)
1 46.38 1 46.29 1 46.37 1 46.35 1 46.27
2 46.51 2 46.46 2 46.64 2 46.35 2 46.43
3 46.61 3 46.60 3 46.59 3 46.54 3 46.48
4 46.22 4 46.19 4 46.23 4 46.29 4 46.19
Total Power Total Power Total Power Total Power Total Power
(dBm) 52.45 (dBm) 52.41 (dBm) 52.48 (dBm) 52.40 (dBm) 52.36
Total Power Total Power Total Power Total Power Total Power
w) 175.92 w) 174.12 w) 177.06 w) 173.95 w) 172.37
2-Carrier - 40W, 4TX
. Signal BW - Signal BW -
Signal BW - 5+5 MHz 10+5 MHz 10+10 MHz
Test Model 3.2 Test Model 3.1a Test Model 3.2 Test Model 3.1a Test Model 3.1a Test Model 3.2
Modulation Modulation Modulation Modulation Modulation Modulation
QPSK/16QAM 256QAM QPSK/16QAM 256QAM 256QAM QPSK/16QAM
Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency
871.5+877.5 MHz 871.5+ 887.5MHz 871.5+887.5 MHz 882.5+887.5MHz 874+887.5MHz 874+885MHz
TX Port (dBm) TX Port (dBm) TX Port (dBm) TX Port (dBm) | TXPort (dBm) TX Port (dBm)
1 46.12 1 46.30 1 46.17 1 46.24 1 46.51 1 46.36
2 46.30 2 46.45 2 46.37 2 46.47 2 46.68 2 46.33
3 46.28 3 46.48 3 46.40 3 46.47 3 46.69 3 46.32
4 46.13 4 46.19 4 46.07 4 46.17 4 46.44 4 46.23
Total Total Total Total Total Total
Power 52.23 Power 52.38 Power 52.28 Power 52.36 Power 52.60 Power 52.33
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Total Total Total Total Total Total
Power 167.07 Power 172.87 Power 168.86 Power 172.19 Power 182.05 Power 171.04
(W) (W) (W) (W) (W) (W)
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Title 47 Code of Federal Regulations Test Report

2.1.3 5G-NR 60W, 2TX Results

1-Carrier - 60W, 2TX

Signal BW - 5 MHz Signal BW - 10 MHz
Test Model 3.1 Test Model 3.1a Test Model 3.1 Test Model 3.1a Test Model 3.1
Modulation 64QAM Modulation 256QAM Modulation 64QAM Modulation 256QAM .
Modulation 64QAM
Channel Frequency Channel Frequency Channel Frequency Channel Frequency Channel Frequency 874MHz
871.5MHz 877.5MHz 882.5MHz 887.5MHz
TX Port (dBm) TX Port (dBm) TX Port (dBm) TX Port (dBm) TX Port (dBm)
1 48.13 1 48.11 1 48.11 1 48.14 1 47.99
3 48.16 3 48.27 3 48.40 3 48.36 3 48.22
Total Power Total Power Total Power Total Power Total Power
(dBm) >1.16 (dBm) >1.20 (dBm) >1.27 (dBm) >1.26 (dBm) >1.12
Total Power Total Power Total Power Total Power Total Power
w) 130.48 w) 131.86 w) 133.9 w) 133.71 w) 129.32
2-Carrier - 60W, 2TX
. Signal BW - Signal BW -
Signal BW - 5+5 MHz 10+5 MHz 10+10 MHz
Test Model 3.2 Test Model 3.1a Test Model 3.2 Test Model 3.2 Test Model 3.1a Test Model 3.1a
Modulation Modulation Modulation Modulation Modulation Modulation
QPSK/16QAM 256QAM QPSK/16QAM QPSK/16QAM 256QAM QPSK/16QAM
Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency
871.5+877.5 MHz 871.5+ 887.5MHz 871.5+887.5 MHz 882.5+887.5MHz 874+887.5MHz 874+855MHz
TX Port (dBm) TX Port (dBm) TX Port (dBm) TX Port (dBm) | TXPort (dBm) TX Port (dBm)
1 47.88 1 47.99 1 47.82 1 48.12 1 48.08 1 47.94
3 48.03 3 48.17 3 48.04 3 48.30 3 48.23 3 48.10
Total Total Total Total Total Total
Power 50.97 Power 51.09 Power 50.94 Power 51.22 Power 51.17 Power 51.03
(dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
Total Total Total Total Total Total
Power 124.91 Power 128.57 Power 124.21 Power 132.47 Power 130.80 Power 126.80
(W) (W) (W) (W) (W) (W)
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2.1.4 Channel RF Power - Plots (LTE)

Channel Frequency 885MHz, 64QAM
1-Carrier, 1.4MHz BW, TX1

0D e Freg: 84, 000056 Nt Radio $ad: Noma
FreaRn  AvgiHoid: 10000

Ref 50.00 dBm

fcenter 885 MHz z - “Span 2.1 MHz|
=Res BW 30 kM2 VBW 300 kHz Sweep 2.8 ms)

Channel Power Power Spectral Density

48.10 dBm /1.4 MHz -13.36 dBm (Hz

Channel Frequency 887.5MHz, QPSK
1-Carrier, 5MHz BW, TX1

" e Tt bk - Chat B
aster Freq. 887.500300 MH L

AwgiHold: 108108
Exn Gain: 5200 0 Radks Daview: BTS.

Ref 41,00 dBm

Conter 287.5 Mz Span 7.5 MHz
fores BW 51 Kz VBW 510 kHz Sweep 3467 me

Channel Power Power Spectral Density

48.16 dBm /5MHz -18.83 dBm /Hz

NOKIA —Public

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 888.5MHz, QPSK/16QAM
1-Carrier, 3MHz BW, TX1

L gt St st - et s |

e ] 500000 MHz e Freq: 888, 990300 Mz Rado Sud: Morw
Center Froq 888.500000 M e it soarion
hston: 840 xs Gain: 82,00 dl_Radio Davice: BT5.

Ref 41.00 dBm

Center Fl'wl
853.500000 MHz,

VBW 300 kMz

Channel Power Power Spectral Density

47.90 dBm 3 MHz -16.87 dBm Hz

Channel Frequency 885MHz, 256QAM
1-Carrier, 10MHz BW, TX1

g g e Chat a1

i Frea: BO4.900000 Mz Radio Sod Hone
u:Freedun  AvgiHoid: 100100
en: 8 o8

Exs Gain: $2.00 68 Raciio Davics: BTS

“Span 15 MHz
VBW 1 MHz Sweep 1.8ms

Channel Power Power Spectral Density

47.96 dBm /10 MHz -22.04 dBm /Hz
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Channel Frequency 885MHz, QPSK
1-Carrier, 10MHz BW, TX1 (Guardband)

e =]

Radio St None

AvglHold: 1001150
Ext Gain: 8200 08 Radio Device: BTS

VBW 300 kHz
Channel Power Power Spectral Density

48.15 dBm /10 MHz -21.85 dBm /Hz

Channel Frequency 874MHz, QPSK
2-Carrier, 5+0.2MHz BW, TX1

Channel Power Power Spectral Density

47.52 dBm /25 MHz -26.46 dBm /Hz

NOKIA —Public

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 874MHz, QPSK
1-Carrier, 10MHz BW, TX1 (IB)

'ty Tontraes Srbyret (i B

T - ORh AL B hda, 20
Center Freq 874.000000 MHz writer Freq: B74.000000 Mie Radie S1d: Nors
- =e= Trig: Frea Run AvgiHold: 1061180

e BAen: B 4B Ext Qsin: 5200 88 Radio Dy 5

Ref 41,00 dBm

I h Spﬂn‘:!h‘“!
VEW 1MHz
Channel Power Power Spectral Density

47.94 dBm 110 MHz -22.06 dBm /Hz

Channel Frequency 874MHz, QPSK
3-Carrier, 5+5+0.2MHz BW, TX1

g g e Chat

VBW 510 kHz

Channel Power Power Spectral Density

46.25 dBm /24.9 MHz -27.71 dBm /Hz

Page 15 of 71



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

2.1.5 Channel RF Power - Plots (5G-NR)

Channel Frequency 882.5MHz, 64QAM Channel Frequency 874+887.5MHz, 256QAM
1-Carrier, 5MHz BW, TX2, 40W _ 2-Carrier, 10+#5MHz BW, TX3, 40W

| . L e T
¢ Freq 882.500000 MHz Canter Fre: BEZ 100000 MHz Radie S1d None

Comnar Freq: £73,500000 Wiz Radio Sul Hore
¥ Trig: Frea Run Avgleld: 100/100
AFGuntow  SATan: 0B Ext Gain: 9250 68 Rado Davicw: BTS

== Trig: Freflun AvgiHeid: 1080108
B Gainclow  BAmen: 4 88 Ext Gain: 4280 0B Radio Device: BTS

Ref 45.00 dBm__

Center 8795 MHz
feRes BW 100 kHz

~Span 7.5 MHz fy
Res BW 51 kM2 VBW 510 kHz Sweep 1467 msjl

Channel Power Power Spectral Density

46.64 dBm /5MHz -20.35 dBm /Hz

Channel Power Power Spectral Density

46.69 dBm /21 MHz -26.53 dBm /Hz

Channel Frequency 882.5MHz, 64QAM Channel Frequency 882.5+887.5MHz, QPSK/16QAM
1-Carrier, 5MHz BW, TX3, 60W ' 2-Carrier, 5+5MHz BW, TX3, 60W

- et Seshon (vt e

Coenar Freq: §88 500000 Mz Rado Sul Hore
W Trig: Frea Run Avgleld: 100100
shnen: 4 4B EntQain: S280 68 Rasio Devics: BTS

Canter Freq: 882 500000 Neiz Facks Suf Nore
Trig: Frvs Run “AvgHold: 100100
shen: § 4B Ext Qain: 4280 28

Ref 45.00 dBm

Span 15 MHz |y
VBW 510 kHx Sweep 6.933 ms}

Center §82.5 MHz “Bpan 7.5 MHz
#Res BW 51 kHz VEW 510 kHz Sweep 1467 mef

Channel Power Power Spectral Density

48.40 dBm /5 MHz -18.59 dBm /Hz

Channel Power Power Spectral Density

48.30 dBm /10 MHz -21.70 dBm /Hz
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2.2 Peak-to-Average Power Ratio (PAPR)

The Peak-to-Average Power Ratio (PAPR) was evaluated per KDB 971168. The PAPR values of all carriers
measured are below 13dB.

PAPR Tabular Data (LTE)

Radio Carrier Modulation BWMHz | TX Channel PAR at 0.1%
Technology Port Frequency MHz Limit - 13 dB
LTE 1 64QAM 1.4 1 890 6.75
LTE 1 QPSK/16QAM 3 1 888 6.70
LTE 1 QPSK 5 1 887 6.70
LTE 1 256QAM 10 1 885 6.79

LTE
(Guardband) 1 QPSK 10 1 874 6.63
LTE
(Guardband) 1 QPSK 10 1 885 6.68
LTE
(Inband) 1 QPSK 10 1 874 6.79
LTE
(Inband) 1 QPSK 10 1 885 6.82
LTE 2 QPSK 5+0.2 1 871+893 7.15
LTE 3 QPSK 5+5+0.2 1 871.5+876.5+893 6.79
LTE 3 QPSK 5+5+0.2 1 882.5+887.5+893 6.93

PAPR Tabular Data (5G-NR) 40W

Radio Carrier Modulation BW TX Channel PAR at 0.1%
Technology MHz Port Frequency MHz Limit - 13 dB
5G-NR 1 64QAM 5 3 871.5 7.70
5G-NR 1 64QAM 10 3 874 7.75
5G-NR 1 256QAM 3 877.5 7.75
5G-NR 1 64QAM 2 882.5 7.73
5G-NR 1 256QAM 5 3 887.5 7.76
5G-NR 2 QPSK/16QAM 5+5 2 871.5+877.5 8.25
5G-NR 2 256QAM 5+5 3 871.5+887.5 7.66
5G-NR 2 QPSK/16QAM 5+5 3 871.5+887.5 8.15
5G-NR 2 QPSK/16QAM | 10+10 1 874+885 8.07
5G-NR 2 256QAM 10+5 3 874+887.5 7.77
5G-NR 2 256QAM 5+5 2 882.5+887.5 8.15
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PAPR Tabular Data (5G-NR) 60W

Radio Carrier Modulation BW TX Channel PAR at 0.1%
Technology MHz Port Frequency MHz Limit - 13 dB
5G-NR 1 64QAM 5 3 871.5 7.27
5G-NR 1 64QAM 10 3 874 7.27
5G-NR 1 256QAM 5 3 877.5 7.24
5G-NR 1 64QAM 5 3 882.5 7.24
5G-NR 1 256QAM 5 3 887.5 7.26
5G-NR 2 QPSK/16QAM 5+5 3 871.5+877.5 7.43
5G-NR 2 256QAM 5+5 3 871.5+887.5 7.46
5G-NR 2 QPSK/16QAM 5+5 3 871.5+887.5 7.61
5G-NR 2 QPSK/16QAM | 10+10 3 874+885 7.28
5G-NR 2 256QAM 10+5 3 874+887.5 7.33
5G-NR 2 QPSK/16QAM 5+5 3 882.5+887.5 7.26
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Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

The Peak-to-Average Power Ratio (PAPR) was evaluated per KDB 971168. The PAPR values of all carriers

measured are below 13dB.

2.2.1.1 LTE Plots
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Channel Frequency 874MHz, 1C, QPSK,
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Channel Frequency 871.5+876.5+893MHz, 3C, QPSK,
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2.2.1.2 5G-NR 40W Plots
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Channel Frequency 871.5+887.5MHz, 2C, 256QAM,
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Channel Frequency 874+887.5MHz, 2C, 256QAM
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2.2.1.3 5G-NR 60W Plots
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Channel Frequency 887.5MHz, 1C, 256QAM
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3. FCC Section 2.1047 - Modulation Characteristics

3.1 Modulation Characteristics

The RF signal at the antenna port was demodulated and verified for correctness of the modulation signal used
before each test was performed.

3.1.1 Modulation Characteristics — Plots

256QAM S
| ; s s T Wl o 1 H, -
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4. FCC Section 2.1049 - Occupied Bandwidth/Edge of Band Emissions

4.1 Occupied Bandwidth

In 47CFR 2.1049 the FCC requires:

“The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean power

radiated by a given emission shall be measured under the following conditions as applicable.”

This required measurement is the 99% Occupied Bandwidth, also called the designated signal bandwidth and
needs to be within the parameters of the products specified emissions designator. During these

measurements it is customary to evaluate the Edge of Band emissions at block/band edges.

The transmitted signal occupied bandwidth was measured using a Keysight MXA Signal Analyzer. All emissions

were within the parameters as required.

Tabular Data — Occupied Bandwidth (LTE)
Radio . . BW TX Channel Frequency Occupied BW
Technology Carrier | Modulation MHz Port (MHz) (MHz)
LTE 1 QPSK 1.4 1 869 1.1016
LTE 1 64QAM 3 1 885 2.6965
LTE 1 QPSK 5 1 887 4.4773
LTE 1 256QAM 10 1 885 8.9485
LTE
(Guardband) 1 QPSK 10 1 874 9.4159
LTE
(Guardband) 1 QPSK 10 1 885 9.3662
LTE
(Inband) L QPSK 10 1 874 8.9307
LTE
(Inband) 1 QPSK 10 1 885 8.9264
LTE 2 QPSK 5+0.2 1 871+893 4.4706+0.19342
LTE 3 QPSK 5+5+0.2 1 871.5+876.5+893 9.4276+0.19409
LTE 3 QPSK 5+5+0.2 1 882.5+887.5+893 9.4382+0.19409
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Tabular Data - Occupied Bandwidth (5G-NR) 40W

Radio Carrier | Modulation BW TX Channel Frequency Occupied BW
Technology MHz Port (MHz) (MHz)
5G-NR 1 64QAM 5 3 871.5 4.4657
5G-NR 1 64QAM 10 3 874 9.2740
5G-NR 1 256QAM 5 3 877.5 4.4604
5G-NR 1 64QAM 5 2 882.5 4.4603
5G-NR 1 256QAM 5 3 887.5 4.4586
5G-NR 2 QPSK/16QAM 5+5 2 871.5+4877.5 4.4771+4.4772
5G-NR 2 256QAM 5+5 3 871.5+887.5 4.4793+4.4861
5G-NR 2 QPSK/16QAM 545 3 871.5+887.5 4.4787+4.4770
5G-NR 2 QPSK/16QAM 10+10 1 874+885 9.2178+9.2217
5G-NR 2 256QAM 10+5 3 874+887.5 9.2632+4.4777
5G-NR 2 256QAM 5+5 2 882.5+887.5 9.4316
Tabular Data - Occupied Bandwidth (5G-NR) 60W
Radio . . BW TX Channel Frequenc Occupied BW
Technology Carrier | Modulation MHz Port (MHZ)q ! (I\EIJHZ)
5G-NR 1 64QAM 5 3 871.5 4.4637
5G-NR 1 64QAM 10 3 874 9.2707
5G-NR 1 256QAM 5 3 877.5 4.4549
5G-NR 1 64QAM 5 2 882.5 4.4651
5G-NR 1 256QAM 5 3 887.5 4.4564
5G-NR 2 QPSK/16QAM 5+5 3 871.5+877.5 4.4683+4.4747
5G-NR 2 256QAM 5+5 3 871.5+887.5 4.4789+4.4808
5G-NR 2 QPSK/16QAM 5+5 3 871.5+887.5 4.4745+4.4758
5G-NR 2 QPSK/16QAM 10+10 3 874+885 9.2361+9.2298
5G-NR 2 256QAM 10+5 3 874+887.5 9.2676+4.4738
5G-NR 2 256QAM 545 3 882.5+887.5 9.4091
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4.1.1 Occupied Bandwidth - LTE Plots
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Channel Frequency 871+893MHz, 2C, QPSK
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erer Frog: 871830000 MHZ
Fres R Avgltield: 19001100
Ext Guain: 5200 B

Occupied Bandwidth Total Power 45.3 dBm
4.4706 MHz
-1.133 kHz % of OBW Power

4,725 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel Frequency 882.5+887.5+893MHz, 3C, QPSK

5+5+0.2MHz BW, TX1

S Sttt A - et W )

or Preq: 882 03000 Mz Aasio 51 Nona
Tig: Free Rum

= Avgiold: 190108
st BB Ext Guain: 200 B Fiacks Davies: BT

Ref 41,00 dBm

VEW 1 MHz

Total Power 44.8 dBm

Occupied Bandwidth

9.4382 MHz
5.719 kHz
9.779 MHz xdB8

% of OBW Power 99.00 %

Transmit Freq Error L
-26.00 dB

x dB Bandwidth

NOKIA —Public

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 871+893MHz, 2C, QPSK
5+0.2MHz BW, TX1

e Freq: 091903008 MHI Radio Sod Noww
B Freafoun  AvgHobd: 100100
ekttan: 48 ExiGale 520008 Badio Device: BTS

Ref 35.00 dBm
)

Center Freq
893500000 Mz

VBW 20 kMz

Total Power

Occupled Bandwidth

193.42 kHz
Transmit Freq Ermor kHz
x dB Bandwidth

% of OBW Power
287.5 kHz xdB

Channel Frequency 882.5+887.5+893MHz, 3C, QPSK

5+5+0.2MHz BW, TX1

Center Fl'ﬂlI
£30.500000 Nz,

MHz
[#Res BW 2 kHz VBW 20 kHz

Total Power 40.8 dBm

Occupied Bandwidth
194.09 kHz
-661 Hz
285.3 kHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Ermor
x dB Bandwidth
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4.1.2 Occupied Bandwidth — 5GNR 40W Plots

Channel Frequency 874MHz, 1C, 64QAM
10MHz BW, TX3

Contar Freg. 874000000 Mz
Trig: Frow fun AvgiHoid: 108108
BAnen: 4 48

_Ref 45,00 dBm

Center 874 MH,

Res BW 100 kHz VBW 1MHz

Occupled Bandwidth
9.2740 MHz

3.074 kHz OBW Power 99.00 %
9.650 MHz x dB -26.00 dB

Total Power 48.5 dBm

Transmit Freq Error
x dB Bandwidth

Channel Frequency 874+885MHz, 2C, QPSK/16QAM

10+10MHz BW, TX1

B8 i T e D

Canter Frea; 874000000 Mz Radia
B e Freefun AvgiHesd: 10011
Bhtten: 0B ExtGain: 828008 Radio Device: BTS

enter Freq 874.000000 MHz

Ref 41.00 dBm )

Center 874 MHz

#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth
9.2178 MHz

Total Power 431.4 dBm

Transmit Freq Eror Hz

OBW Power

x dB Bandwidth 9.620 MHz xdB

NOKIA —Public

jfCenter 885 MHz

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 871.5MHz, 1C, 64QAM
5MHz BW, TX3

Canter Fres. 871500000 MH: Fadio

Rasdie Devies: BTS

VEW 510 kHz
Occupied Bandwidth
4.4657 MHz

-4.286 kHz OBW Power 99.00 %
4.701 MHz xdB -26.00 dB

Total Power 46.6 dBm

Transmit Freq Emmor
x dB Bandwidth

Channel Frequency 874+885MHz, 2C, QPSK/16QAM

10+10MHz BW, TX1

T Voo Syt s - i B

Contar Freg. 848.000000 MHz Reacio S1d: bane
W T rig- Fres fiun Avgiioid: 1061108
ExtGoin: 428008 Radio Dwvice: BT3

Center Freq B85.000000 MHz

_Ref 41.00 dBm

Span 12 MHz|

jFRes BW 100 kHz VBW 1 MHz Sweep 1467 ms

Occupied Bandwidth

9.2217 MHz

Total Power 43.3 dBm

Transmit Freg Emor
x dB Bandwidth x dB

OBW Power
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4.1.3 Occupied Bandwidth — 5GNR 60W Plots

Channel Frequency 874MHz, 1C, 64QAM
10MHz BW, TX3

Contr Freq: §74 500608 Netz
Avgiiold: 1001900
Ext Gain: 820088  Radhs Device: BTS

Madic Ses Norw

Center 874 MHz Span 20 MHz |y
Res BW 100 kHz Sweep 24 msll
Occupied Bandwidth Total Power 48.2 dBm

9.2707 MHz
11.817 kHz CBW Power
9.656 MHz xdB

99,00 %

Transmit Fraq Error
-26.00 dB

x dB Bandwidth

Channel Frequency 874+885MHz, 2C, QPSK/16QAM
10+10MHz BW, TX3

B8 i T e D

Contae Frog: 874060000 MHs Radio
Trig: Pres Fun Avgitiid: 108100

enter Freq 874.000000 MHz
" paten: 48 ExiGuin: 42308 Radio Dwvice: BTS

Ref 45.00 dBm

Center 874 MHz
#Res BW 100 kHz VBW 1 MHz

Total Power 45.1 dBm

Occupied Bandwidth
9.2361 MHz
d OBW Powaer

Transmit Freq Eror 16 kHz
x dB Bandwidth 9.625 x dB

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 882.5MHz, 1C, 64QAM

5MHz BW, TX2

v Sicapad PO

niter Freq 882.500000 MHz Conter Freq: 862 800000 Mefx
Trig: Fras Run Aok 100300
BAmen ie: 4280

882.5 MHz
PoRes BW 51kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

VEW 510 kHz
Total Power

4.4651 MHz
448 Hz
4.704 MHz

OBW Power
xdB -26.

Radio Sod
Riadio Device: BTS

Span 15 b
Sweep 6,91

48.4 dBm

99,00 %
.00 dB

Channel Frequency 874+885MHz, 2C, QPSK/16QAM
10+10MHz BW, TX3

T Voo Syt s - i B

Center Freq B85.000000 MHz

Cantee Frog: 884.000000 MHs
gt 1001100

_Ref 45.00 dBm

jfCenter 885 MHz
jFRes BW 100 kHz

Occupied Bandwidth

9.2298 MHz

H OBW Power
xdB

Transmit Freg Emor -19
x dB Bandwidth

VBW 1 MHz

Total Power

Riacio S bane

ExtOsin: £1806B  Radio Duvice: BTS

Span 12 MHz,
Sweep 1467 ms)

45,0 dBm

NOKIA —Public

Page 32 of 71




Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

4.2 Edge of band Emissions

The Edge of Band emissions of the EUT at the external antenna connector (EAC) were measured using a
Keysight MXA Signal Analyzer. Before measuring the Edge of Band emissions, the RF power level was
confirmed with the Keysight MXA Signal Analyzer. The RF output from the EAC port to signal analyzer was
reduced (to an amplitude usable by the signal analyzer) by using a calibrated attenuator and RF Switch. The
path attenuation was offset on the display and the signal for the carrier was adjusted to the corrected RF
power level for the resolution bandwidth used for the transmit signal. All mask values were adjusted based
upon the designated signal bandwidth and measurement bandwidths.

4.2.1 Edge of Band Emissions - Plots
All of the measurements met the requirements of Part 2.1049. The limit line was set to -19 dBm to reflect the
-13 dBm limit corrected for MIMO operation using 10 log (4).

4.2.1.1.1 LTE Plots

Channel Frequency 869MHz, 1C, QPSK Channel Frequency 885MHz, 1C, 64QAM
1.4MHz BW, TX1, Block A 1.4MHz BW, TX1, Block B

ur Frig: 144000500 WHE Rt 310, Wore
ey 156,50% of 28
Ext Qain: 4180 4B Rlacis Davicn: BTS

|
Froguaney |

s

Ref 50.0 dBm

| T Fia <OOBE _Th1_1_1C_11MBW_B74_Ani 1 saaie> saved s L Fie <OOBE_TM1_1_1C_10MBW_BES_Ani | stale> saved

Channel Frequency 890MHz, 1C, 64QAM Channel Frequency 893MHz, 1C, 256QAM
1.4MHz BW, TX1, Block C 1.4MHz BW, TX1, Block D

g Tortioesn iy Neroe! Boei Sl == T Gyt St Rt Spmrimem Bouiom bk ]|

113700 et 1, 30
890, 750000 MHz 3 Rada $id: Mone o R
e 100.00% of 23

st Quin 618068 Racko Duvica: TS

Total Power Rel

e L File <DOBE_TM1_1_1C_TMEW_B20_Ani 1 10MHE sain> sa i L File <OOBE_TM_1a_1C_IMBW_B52_Ant | _sisle> sav
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Channel Frequency 885MHz, 1C, 64QAM
3MHz BW, TX1, Block B

Ref $0.0 dBm

| Total Power Ret

| P <OOBE TM1_1_1C_1OMBW_BBS_Ani 1 saie> saved

] I B -

Channel Frequency 871MHz, 1C, 64QAM
5MHz BW, TX1, Block A

s St e bk

00000 Wla Fadio Sud: Mone
g 990,075 o1 38
£ Gain: 51808 Rastio Davice: BTS

Rel 50.0 d8m

Channel Frequency 887MHz, 1C, QPSK
5MHz BW, TX1, Block B

e Freq: 884 000000 MHE Rk Sud: bera
fg: Froaum  Avg: $90.00% of 28
sanen: 8 aB Ext Gain: -5180 0B _ Radho Davice: BTS

Ref 41.0 dBm

R
Fromritmdnrd ity gt g™ A

OMBW _BAS_TX1 state> saved

NOKIA —Public

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 888MHz, 1C, QPSK/16QAM
3MHz BW, TX1, Block B

e i o -t o e =)
Radio S0 Nore
Ext Gain: 5140 4B Radio Device: BTS
Ref 41.0 dBm

Center Freq|
BB5.000000 MHz

| e e s e T
icenter 285 MHz

| Total Power Ret 47 a8 cim

Channel Frequency 885MHz, 1C, QPSK/16QAM
5MHz BW, TX1, Block B

g St At et b s e

u O4-30.35 M 1, 300
Center Freq B85,000000 MHz wrner Fraq 885000000 MHz Rafio 513 Nome
~rm SeeTrig: Free Ren Avg: 100.06% of 35
FCainom  BATn: & o8 Ext Qain: 518048 Radio Devies: BTS

Ref 50.0 dBm.

sl L/Fle <OOBE_TM1_1_1C_IDMBW_ESS Ak | SMFLE siaio> saved
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Channel Frequency 874MHz, 1C, 64QAM
10MHz BW, TX1, Block A

e e b

5060 Wiz Rasio Sud: Nene
g 50060 of 28
EniGsin: 418868 Rasio Davice: BTS

Ref 50.0 dBm

<OOBE_TM1_1_1C_11MBW_B74_Ani |

Channel Frequency 874MHz, 1C, QPSK
10MHz BW, TX1, GB Block A

T gt St s Ty

anmer Freq: 874500500 Wiz Radus Sud: Norw
WG Freaum Avg: 0.00% of 35
arzen: 840 T3 Gain: 5190 _ Radio Davice: BTS

Ref 41.0 dBm

Wi AT

1C_1IMEW_B74_TX1 siale> saved

Channel Frequency 874MHz, 1C, QPSK
10MHz BW, TX1, IB Block A

e Freq: 874 800000 M Radio Su: berm
Froafum  Avg $9008% of 28
sanen: 8 aB Ext Gain: -5180 0B _ Radho Davice: BTS

Ref 41.0 d8m

DOBE_TAIN_1_1C_11MEW_874_TX1 Nil-iot 8. s2ate> sarved
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Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 885MHz, 1C, 256QAM
10MHz BW, TX1, Block B

Ref 50.0 dBm
Center qul

885000000 Mz,
et s e

wics L Fie <OCBE_TM1_1_1C_10MBWW_B&S At 1 10MHz stmie> savod

Channel Frequency 885MHz, 1C, QPSK
10MHz BW, TX1, GB

- -
sAnn: § 8 Ext Quin 618568 Radio Devies: BT

Ref 50.0 dBm.

Center Frtql

E85,000000 MHz!

|
]
st it AR

Center 885 MHx

Tatal Pawer Rel

OOBE_TM1_1_1C_10MBYW_EE5_NE_iol_GB stme> saved

Channel Frequency 885MHz, 1C, QPSK
10MHz BW, TX1, IB

e Freq: DA 003005 MHE Radio bod Noww
fg: FreaRoan  Avg: 10008% of 38
skt § ExiGaie 513908 Badio Device: BTS

Rel 50.0 dBm

Conter Freq)
885000000 Mz

1 1LFile <OOBE_TM1_1_1C_10MBiW KIS TX1 Hal_iot_I0 stme> saved
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Channel Frequency 871+893MHz, 2C, QPSK
5MHz BW, TX1

Rago Su None

e <OOBE_TM1_1_PC_1MBW_BT4_TX1 NO_jox stase> sreod

Channel Frequency 871.5+876.5+893MHz, 3C, QPSK
5+5MHz BW, TX1

" L e St Rttt s Wbt -

Ref 50.0 dBm

e <OOBE_TM1_1_1C_11MBW_BT4_TXI NB_iot stase> saved

Channel Frequency 882.5+887.5+893MHz, 3C, QPSK
5+5MHz BW, TX1

Ref 41.0 dBm

e i g A A At 8

Total Power Rel 44 52 dfim

e <OOBE_TMT_1_PC_10MBW_BES_TX1 NO_jot stase> sreod

NOKIA —Public

Global Product Compliance Laboratory
Report No.: TR-2023-0054-FCC2-22
Product: AHCF AirScale RRH 4T4R B5 200W

Channel Frequency 874+893MHz, 2C, QPSK

Rel 50.0 dBm

Conter Freq)
892750000 Mz

Total Fower Ref 41 15d6m) 250

s L /Fila <OOBE_TM1_1_1C_IMBW_BSZ_TX ND_iot state saved

Channel Frequency 871.5+876.5+893MHz, 3C, QPSK
0.2MHz BW, TX1

- Rado tad Nose
O ig: FroaRoen Ay 100.00% of 23
sanan: § 48 Ext Gain: 51808 Radio Device: BTS

Ref 50.0 dBm.

el L/Fdle <O0BE_TM1_1_IC_IMEW_ES2_TX 1 NB_iot state> saved

Channel Frequency 882.5+887.5+893MHz, 3C, QPSK
0.2MHz BW, TX1

Fado fad Nona

Ref 41.0 dBm.

Conter Freq)
892750000 Mz

Tatal Power Rel

s L /File <OOBE_TM1_1_1C_2MBW_B52_TX1 NB_iot 12 stale> saved
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4.2.1.1.2 5G-NR 40W Plots

Channel Frequency 871MHz, 1C, 64QAM
5MHz BW, TX3

v - Spattram Imizsan Mk

500000 MHz Conter Fros: 871000000 MH: Radio $ad: None
o v 100.00% of 100
FEaintow ExtGuin: 280 0B Radio Device: BTS |

Ref 45.0 dBm

Total Power Ref

i I File <ODBE_TM3_1_IC_SMBW_B71_TX3 FCC stae> saved

Channel Frequency 877.5MHz, 1C, 256QAM
5MHz BW, TX3

miter Fr 0000 M Canier Frws: B77.500000 MH2 Radio Bia None
we Trig: Frea flun

A 100.00% of 108
SAmen: 4 58 Ext Gain: 5280 o8 Radio Deviee: BTS

Ref 45.0 dBm

iCenter 877.5 MHz

Total Power Ref wh

Channel Frequency 887.5MHz, 1C, 256QAM
5MHz BW, TX3

0000 MHz Conter Fros: BTS00 MHE Radio $ad: None
o g 100.00% of 100
FEnintow ExtGuin: 280 0B Radio Device: BTS |

Ref 45.0 dBm

iCenter 887.5 MHz

Total Power Rel

i I File <ODBE_TM3_la_1C_SMBW_BET_T:C3 FCC stale> saved
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Channel Frequency 874MHz, 1C, 64QAM
10MHz BW, TX3

Canter Fres. 874000000 MHz Radio $1d: None
Trg Preatiun g 100.00% of 100
shiten: 328 Ext Gain: 523048 Radio Device: BTS

Rel 43.0 By

Center 874 MHz ‘pan 20 MHz

Total Power Ref

w1 Fde <OOBE_TMI_I_IC_IOMBW_E74_T) BLOCK FCC stale> saved

Channel Frequency 882.5MHz, 1C, 64QAM
5MHz BW, TX2

Radio Sud: None

Canter Freq. 852500000

MHE
A 100.00% of 108
SAmen: 4 58 Ext Gain: 4280 4B Radio Device: BTS

_Ref 45.0 dBm

Span 15 MHz

Total Power Ref
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Channel Frequency 871.5+877.5MHz, 2C, QPSK/16QAM
5+5MHz BW, TX2

B gt S A - pacim Lmsaan s

Canter Fres; 874 860000 Mz
B 7 Frea fium g 100.00% of 100
(Caintcw | SAfe 08 ExiGain: 423008 Radio Device: BTS

Center Freq 874.500000 MHz

Ref 41.0d8m

Center 874.5 MHz

Total Power Ref

B71_877_TX2 FEC sl saved

Channel Frequency 871.5+887.5MHz, 2C, QPSK/16QAM
5+5MHz BW, TX3

Canter Fres: 878500000 MH: Radio $ad: None

=2 Trig: Free flun Avge 100.00% of 108
BAnen: 0 &8 Ext Qsin: £150dB  Radho Device: BTS

H71_8ET T2 FCC sinte> saved

Channel Frequency 874+887.5MHz, 2C, 256QAM
10+5MHz BW, TX3

B it T A - Sy Umsinen Lt

Center Freq 879.500000 MHz E""w Frog. 579500000 MHz Radio

ree Fun Ay 100.00% of 100

__Rel 41.0 dBm

Span 25 MHz

Center 879.5 MHz

Total Power Ref

W_B74_587_TH3 FCC. siave saved
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Channel Frequency 871.5+887.5MHz, 2C, 256QAM
5+5MHz BW, TX3

B e St R - St I Mt

Canter Fre; 871.850000 M Radio S1d: None
B T Fres fiun Avg: 100.00% of 100
Shtten: 0.8 Ext Gain: 52308 Radio Device: BTS

Center Freq B79.500000 MHz

Ref 41.0 dBm

Span 31 MHz,

Channel Frequency 874+885MHz, 2C, QPSK/16QAM
10+10MHz BW, TX1

Canter Fres. 878.600000 MH: Radio Sad: None
v 100.00% of 100
Ext Gain: 5230 0B Radio Devica: TS

OMEW_K74 835 TH) ssate> saved

Channel Frequency 882.5+887.5MHz, 2C, 256QAM
5+5MHz BW, TX2

B i aiinam Aty - i Iminmen M

Ref 41.0d8m

Span 24 MHz,

BE2_8A7_TX2 FCC sinto* saved
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4.2.1.1.3 5G-NR 60W Plots

Channel Frequency 871.5MHz, 1C, 64QAM
_ 5MHz BW, TX3

niter Freq §71.500000 M Cortar Frag: £71.500008 Mtz Racke 3es- Now

=T Trig: Frea Run g 100.00% of 100
mamen: 4B Ext Qain: S350 88 Racie Device: BTS

Ref 45.0 dBm__

iCenter 871.5 MHz - B Span 11 MHz

Total Power Rel

i I File <ODBE_TM3_1_1C_SMBEW_871_T%3 FCC state> saved

Channel Frequency 877.5MHz, 1C, 256QAM
5MHz BW, TX3

Conter Freq: £77 500000 Motz Radso Sox. None
1

=" Trig: Frea Run Avg: $00.00% of 900
shmen: § 0B Ext Gaie S2B0 88 Radis Davice: BTS

ICenter 877.5 MHz

Total Power Ref

Channel Frequency 887.5MHz, 1C, 256QAM
5MHz BW, TX3

niter Frag 887.500000 M) Conter Fraq: 887800000 Mefx Fiacie Sed- e

=T Trig: Frea Run A 100.00% of 100
Ext Qain: S350 88 Racie Device: BTS

Ref 45.0 dBm__

Center B87.5 MHz ; B Span 11 MHz

Total Power Rel

i I File <ODBE_TM3_1a_1C_SMBEW_BA7_TX31 FCC.sute> saved
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Channel Frequency 874MHz, 1C, 64QAM
10MHz BW, TX3

Contar Froq: $T4000000 Mot Radio $a2: None
W rig: Froa un A 100,50% of 100
Ext Qain: S28068 _ Radio Device: BTS

Ref 45.0 dBm

Center 874 MHz

Total Power Ref

i I File <OOBE_TM3_1_IC_IOMBW_B74_Tx3 FCC.sute> saved

Channel Frequency 882.5MHz, 1C, 64QAM
5MHz BW, TX3

 Center F 2.500000 MHz Cantar Freq: 882 803000 Wiz Radbe Sad None

rig: Froe Reun Awg: 100.00% of 100
Ext Gain: 5280 68 Radbe Device: BTS

Ref 45.0 dBm

Center 882.% MHz

Total Power Ref 4831 dim

%1 FCE state> saved
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Channel Frequency 871.5+877.5MHz, 2C, QPSK/16QAM
5+5MHz BW, TX3

B gt S A - pacim Lmsaan s

Canter Fres; 874 860000 Mz
B g Freefun g 100.00% of 105
Bhtten: 428 Ext Gain: 5230dB _ Racio Device: BTS

Center Freq 874.500000 MHz

Ref 45.0 0Bm

B71_877_TXIFCE stato> sarved

Channel Frequency 871.5+887.5MHz, 2C, QPSK/16QAM
5+5MHz BW, TX3

_Ref 45.0 dBm

Center B79.5 MHz

Total Power Rel 47 67 dbm

e <O0BE_TMY 2 2C_+BMEW_B71_BH7_T3 FCC. state> saved

Channel Frequency 874+887.5MHz, 2C, 256QAM
10+5MHz BW, TX3

R e T T e B

Camtar Fraq: £73.505606 vtz fadic Sut Nore
B 5 ig: From Fun Ay 100,007% of 100
ahsen 4 B EntQain: 828068 Hadio Device: 8TS

Center Freq 879.500000 MHz

Ref 45.0 dBm

Center 379.5 MHz

Total Fower Ref
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Channel Frequency 871.5+887.5MHz, 2C, 256QAM
5+5MHz BW, TX3

Canter Fre; 871.850000 M Radio S1d: None
Pres fiu Avg: 100.00% of 100
Ext Gain: 52308 Radio Device: BTS

Channel Frequency 874+885MHz, 2C, QPSK/16QAM
10+10MHz BW, TX3

Canter Fres. 878.600000 MH: Radio S1d: None
v 100.00% of 100
Ext Gain: 5230 0B Radio Devica: TS

OMEW_KT4 435 TH1 FCC.state> saved

Channel Frequency 882.5+887.5MHz, 2C, QPSK/16QAM
5+5MHz BW, TX2

B i aiinam Aty - i Iminmen M

Center Freq B85.000000 MHz

Ref 45.0 dBm

BRZ_B47_TX3 FC
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